E11 & E15
Electric Option

Safety, Operation, Maintenance
& Parts Manual

LT20 Series Rev. D4.02

Safety is our #1 concern! Read and understand
Aall safety information and instructions before oper-
ating, setting up or maintaining this machine.

April 2003
Form #616



Table of Contents Section-Page

SECTION 1 SAFETY & GENERAL INFORMATION 1-1

1.1 IMOLOT OPETALION ...euiiiieiiieiieeiie et ete et stestte st e bt e stee et esteeteeteeabeenbeenteentesnaesneesneesseas 1-1

1.2 Electrical DIQGIamS ........c.eecueeiiiiieieeiesiesitesieestt ettt ettt ete ettt esatesaeeeneesneeseeas 1-2
SECTION 2 OPERATION 2-1

2.1 Starting THe IMOTOT .....cccvveriieiieriieieeieere e eteeteebeseveseaeseeestsesseesseesseesseesseassesssenssenns 2-1

2.2 Blade Rotation CRange..........c.eecuieiiiiiiiieiie e eiee ettt estee et e seveeseveeseae e 2-1
SECTION 3 MAINTENANCE 3-1

3.1 DIIVE BEIE .t 3-1
SECTION 4 REPLACEMENT PARTS 4-1

4.1 How To Use The Parts LiSt.......cccceceeveriniriieiinieninieiciencseeeentene e 4-1

4.2 SaMPLE ASSEIMDLY ...eiiiiiieiieieeie ettt ettt 4-1

43 Motor Starter BoX ASSEMDLY .......cociiiiiiiiiiieieeieeieee ettt 4-2

4.4 Electric MotOr ASSEMDLY ......cccviiiiieiieieeieeie e eteiee st enieesieeaeebesnbessaesraessaessneseensees 4-3

4.5 Power Cord BIacKet ........coeeieiiiieieieeseeee et 4-4
SECTION 5 DC ELECTROMAGNETIC BRAKE 5-1

5.1 Design and Principle of Operation .............cceveerierierienieneeneesieeieee e 5-1

52 SEIVICE ..cuieiiieteeet ettt sttt e st 5-2

2 E11doc062209 Table of Contents



Safety & General Information
Motor Operation

SECTION 1 SAFETY & GENERAL INFORMATION

This symbol calls your attention to instructions concerning your personal safety. Be sure

A to observe and follow these instructions. This symbol accompanies a signal word. The
word DANGER indicates an imminently hazardous situation which, if not avoided, will
result in death or serious injury. WARNING suggests a potentially hazardous situation
which, if not avoided, could result in death or serious injury. CAUTION refers to potentially
hazardous situations which, if not avoided, may result in minor or moderate injury to per-
sons or equipment. Read all safety instructions before operating this equipment and
observe all safety warnings!

Read all safety instructions before operating this equipment and observe all safety warn-
ings! Read the manufacturer’s operation manual and observe any additional safety warn-
ings applicable to the specific make and model you have purchased.

1.1  Motor Operation

DANGER! Always be sure the blade is disengaged and all
persons are out of the path of the blade before starting the
engine or motor. Failure to do so will result in serious injury.

WARNING! Hazardous voltage inside the disconnect box,
starter box, and at the electric motor can cause shock,
burns, or death. Disconnect power supply before servicing!

WARNING! Do not for any reason adjust the engine drive
belts or belt support bracket with the engine running. Doing
S0 may result in serious injury.

WARNING! Remove the blade before performing any
engine service. Failure to do so may result in serious injury.

WARNING! Always wear proper and necessary safety
equipment when performing service functions. Proper
safety equipment includes eye protection, breathing protec-
tion, hand protection and foot protection.

IMPORTANT! Make sure the power cords are free to travel
the length of the machine. An overhead boom system to
keep the cords off of the floor is recommended.

Safety & General Information E11doc062209 1-1



il

Safety & General Information
Electrical Diagrams

1.2 Electrical Diagrams

See Table 1-1. The motor options available for the LT20 Series sawmills are listed
below.

Engine/Motor Type Manufacturer Model No. Power | Other Specifications
11HP Electric Tamel SA, Poland Sg 1328-2B HM 7,5 kW 14,7 A, 2925 RPM
15HP Electric Tamel SA, Poland | Sg 132S-2PC HM 11 kW 22,3 A, 2920 RPM

TABLE 1-1

All the motors mentioned above are 2900-2920 RPM motors, 380V, 50Hz. They all have
IP54 safety class, and -F isolation class.

The motor is powered through the starter box by the main switch, which along with 32A
connector and plug, is located on the front of the starter box. Use only OW 5 x 2,5 mm?

supplying wire or 5 x 4 mm? if the distance between the power source and working
sawmill is large.

Attach the special arm, provided with the sawmill, to the mast, then hang the supplying
wire that powers the starter box. The arm secures the operator and allows him to operate
the sawmill safely.

DANGER! The starter box is always under hazardous volt-
age. Before opening the front door of the starter box,
unplug the main connector to disconnect the power supply!

Make sure that at least once a year of after any repair a qualified electrician checks the
instalation on resistance and anti-shock security system.

Make sure the starter box is dust-free. Disconnect the power from time to time and clean
inside of the box to remove any dust or wood chips. Do not operate or store with starter
box door open.

DANGER! Hazardous voltage inside the starter box can
cause shock, burns, or death. Disconnect the power supply
before servicing.

E11doc062209 Safety & General Information



Safety & General Information

Electrical Diagrams

See Figure 1-1. The E11 & E15 motor starter box wiring diagram is shown below.

DPZ-320

ENKODER
MSK320

SW 10

™

75 kW
2925 min’

|

()]

L
A 1| 3| 8|
11

L3\

GiO

i

FIG. 1-1

Safety & General Information

E11doc062209

1-3



Electrical Diagrams

D Safety & General Information

See Figure 1-2. The E11 & E15 motor starter box wiring diagram is shown below (Norwe-
gian version).

ENKODER
MSK320

SW10

= o e
s

[z Elﬁ[n[lﬁ[ﬂ Fﬂ
B
i
5

EMERGENCY
STOP

™

1360 min

e <
e

£/
5\

L1L2L3N PE
380 - 420V, 50Hz
G1
pe
1| 3/ 5|
Q PA_X
2| 4
|JVE
%..
1‘35
™
2| 4| 8|
u|
M1
)
7.5kW
2925 mi

FIG. 1-2

1-4 E11doc062209 Safety & General Information



Electrical Diagrams

Safety & General Information D

See Figure 1-3. The E11 & E15 motor starter box wiring diagram is shown below. (African

version)
E2
| 8¢
| S2|
| 981
L]
174_1
o
o
48|
]
| 8 |
vz
=
o]
— = K
U .
-
= Erox
[ G ¥ .
& 3
2t f 2
28 g (‘:)
£
.
L |E- Q@
o ~
¢ S
& o |
re—~_] il
3“ @ 2E
T <s 28
o ) °
@ §
- N
]
© -
e
ool
—&n\bxmo ‘/:—
- &~ ]
3
g L) °
§' [——=
Y -, ~
g I 3
i — |
— 5 = R o 3
a_ . C3 @< ", - s\ E gﬁ
o - w N~ — 5 s &
< &
° S

FIG. 1-3

Safety & General Information E11doc062209 1-5



il

Safety & General Information
Electrical Diagrams

The description of the diagram shown in Figure 1-2.

Ref. | Symbol Description Manufacturer Syteline No.
1. Q Main Switch, ABB OT32 E3 ABB 088265
2. Gz1 Motor Switch, Gz1 M21 SCHNEIDER ELECTRIC 084330
3. 1M, 2M Contactor, LC1 D18 B7 SCHNEIDER ELECTRIC 084306
4. 3M Contactor, LC1 DO9B7 SCHNEIDER ELECTRIC 084305
3. 1S Contactor, LC1 D0610B7 SCHNEIDER ELECTRIC 084308
6. 2S, 3S Contactor, LC1 D0610B7 SCHNEIDER ELECTRIC 084309
7. Fs2/3 Time Relay, LR2K 0308 SCHNEIDER ELECTRIC 084312
8. F1 Circuit Breaker, C60N C3P 6A | SCHNEIDER ELECTRIC 091554

24348
9. F2 Circuit Breaker, CB0ON 2A 24396 | SCHNEIDER ELECTRIC 088278
10. TR1 Transformer, TMM63/A BREVE 088279
240/380/415/24
1. TDR1 Time Relay, LAD S2 SCHNEIDER ELECTRIC 084037
12. L1 Control Light, M22 LED24V MOELLER 090448
White
13. Gz Auxiliary Contact, SCHNEIDER ELECTRIC 091611
GZ1 - ANT1
14. ATV Speed Controller, SCHNEIDER 093488
ATV31HU11N4 ELECTRIC
Speed Controller, SCHNEIDER 100261
ATV31H075M3X ELECTRIC
(for Norwegian version)
15. M1 Blade Motors, TAMEL 090993
Sg132S - 2B HM
16. W1 Safety Key Switch, GKMCO03W2 HONEYWELL 087650
17. w2 Loading Position Limit Switch HONEYWELL 091742
EVN2000A
18. S1 Emergency Stop Switch, XB4 SCHNEIDER ELECTRIC 086556
BS542
19. S2 START-STOP Button M22 MOELLER 090452
DDL-GR-X1/X0/K11/230-W
1-6 E11doc062209 Safety & General Information




Safety & General Information

i

Electrical Diagrams

20. Pr1 Key Switch, M22-WRS3 MOELLER 091361

Contact, M22-K10 (2) 091362

21. M2 Motor, Skh71X-4C2 BESEL 091186

22. M3 Motor, Skh 71-4B2 BESEL 091304

23. P/T Switch, US 1992 Pwr/Feed SCHNEIDER ELECTRIC E20439
(Service Package)

24. G/D Switch, 1992 Up/Down SCHNEIDER ELECTRIC E20440
(Service Package)

Safety & General Information

E11doc062209

1-7



2

Operation
Starting The Motor

SECTION 2 OPERATION

2.1 Starting The Motor
DANGER! Always be sure all persons are away from the
blade before starting the motor.
DANGER! Push the emergency switch located on the LT20
control box, to stop the sawmill immediately.
LT20 Series
Turn on the main switch to start the motor. When the power is on the white control light
located on the box door comes on. When all covers are closed white “ready” control light
comes on.
2.2 Blade Rotation Change
Make sure the blade rotation is correct as shown in the motor housing after starting an
electric motor sawmill.
Turn off the blade motor using the “Stop” switch located on the front of the control box.
Disconnect the starter box using the main switch, and disconnect the plug located on the
left side of the starter box.
Then, with the screwdriver turn the phase converter switch (red switch at the bottom of
the connector) to the right or to the left, and rotate it about 180° - this converts the phases
and changes the blade rotation.
2-1 E11doc062209 Operation



Maintenance
Drive Belt D
SECTION 3 MAINTENANCE

—_ This symbol identifies the interval (hours of operation) which each maintenance proce-
[0/\ dure should be performed. "AR" signifies maintenance procedures which should be per-

formed as required.
3.1 Drive Belt

F _ Periodically check all belts for wear. Replace any damaged or worn belts as needed.
AR >
t\ Adjust the drive belt support as needed. The drive belt support is designed to extend belt
AR > life.

DANGER! Do not for any reason adjust the drive belt sup-
port with the motor running. Always stop the motor before
reaching or looking into the drive belt area.

Maintenance E11doc062209 3-1



4

Replacement Parts
How To Use The Parts List

SECTION 4 REPLACEMENT PARTS

41 How To Use The Parts List

m  Use the table of contents or the index to locate the assembly that contains the part
you need.

m  Go to the appropriate section and locate the part in the illustration.

m Use the number pointing to the part to locate the correct part number and descrip-
tion in the table.

m Parts shown indented under another part are included with that part.

m Parts marked with a diamond (e) are only available in the assembily listed above the
part.

See the sample table below. Sample Part #A01111 includes part F02222-2 and subas-
sembly A03333. Subassembly A03333 includes part S04444-4 and subassembly
K05555. The diamond () indicates that S04444-4 is not available except in subassembly
A03333. Subassembly K05555 includes parts M06666 and FO7777-77. The diamond (e)
indicates M06666 is not available except in subassembly K05555.
4.2 Sample Assembly
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
SAMPLE ASSEMBLY, COMPLETE (INCLUDES ALL INDENTED PARTS BELOW) | A01111 1
1 Sample Part F02222-22 1
Sample Subassembly (Includes All Indented Parts Below) A03333 1
2 Sample Part (® Indicates Part Is Only Available With A03333) S04444-4 1 L 4
Sample Subassembly (Includes All Indented Parts Below) K05555 1
3 Sample Part (@ Indicates Part Is Only Available With K05555) M06666 2 L 4
4 Sample Part FO7777-77 1
To Order Parts:

m  From Europe call our European Headquarters and Manufacturing Facility in Kolo,
Poland at +48-63-2626000. From the continental U.S., call 1-800-448-7881 to order
parts. Have your customer number, vehicle identification number, and part numbers
ready when you call.

m  From other international locations, contact the Wood-Mizer distributor in your area
for parts.

4-1 E15doc062209 Replacement Parts



Replacement Parts
Motor Starter Box Assembly

4.3 Motor Starter Box Assembly

= e

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
STARTER ASSEMBLY, LT20 11HP & 15HP 3-PHASE 50HZ ELECTRIC MOTOR | 096017 1
BOX, LT20 AC ELECTRIC (NORWAY) 096017-2 1
CABLE, OLFLEX CLASSIC 400P 12G2,5 R80585-52 2.1m
CABLE GLAND, PG21 1060.21 BRASS F81096-5 1

Replacement Parts E15doc062209 4-2



Replacement Parts

E

4.4

lectric Motor Assembl

Electric Motor Assembly

20_017E
REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.
1 MOTOR, 11kW PSSg-132S -2 HM+132 089049 1
2 MOUNT WELDMENT, E15 ELECTRIC MOTOR COMPLETE 097927-1 1
3 PLATE, BELT TENSIONER 097821-1 1
4 PULLEY, E15 MOTOR 091560 1
5 GUARD, E15 SHAFT 100908-1 1
6 BUSHING, E15 MOTOR MOUNT 091639-1 1
7 PLATE, MOUNTING CAP 094247-1 1
8 SCREW, SET,M8x8-33H FE/ZN HEX SCKT HEAD F81014-1 1
9 BOLT, M10x40-8.8 ZINC F81003-16 4
10 WASHER, M10 FLAT ZINC F81055-1 26
11 NUT, M10 NYLON HEX ZINC LOCK F81033-1 8
12 BOLT, M10x75-8.8 ZINC F81003-15 4
13 BOLT, M10x110-8.8 ZINC F81003-43 4
14 BOLT, M6x12-8.8 HEX HEAD ZINC F81001-7 6
15 WASHER, M6 FLAT ZINC F81053-1 6
16 NUT, M6 HEX NYLON LOCK ZINC F81031-2 3
17 NUT, M10-8-B-FE F81033-3 4
18 BOLT, M10x100-8.8 ZINC F81003-91 2
19 DECAL, 2925 RPM MOTOR ROTATION DIRECTION S20097F 1
4-3 E15doc062209 Replacement Parts




Replacement Parts
Power Cord Bracket

4.5 Power Cord Bracket

® o8 20_132

il
7/®6/.

REF | DESCRIPTION (4 Indicates Parts Available In Assemblies Only) PART # QTY.

BRACKET, LT20 POWER CORD COMPLETE 091599 1
1 Bracket, LT20 Power Cord 091598-1 1
2 Holder, Cable Plastic Tie F81082-1 2
3 Bolt, M5x40-8,8 Hex Head F81000-11 2
4 Washer, M5 Flat Zinc F81052-1 2
5 Nut, M5-8 Nylon Lock Zinc F81030-2 2
6 WASHER, M10 FLAT ZINC F81055-1 2
7 NUT, M10 NYLON HEX ZINC LOCK F81033-1 2

Replacement Parts E15doc062209



B

DC Electromagnetic Brake

Design and Principle of Operation

SECTION 5 DC ELECTROMAGNETIC BRAKE

5.1

SN

T
I I SN

1 - Electromagnet,
2 - Armature complete with brake linings
3 -Fan,
4 - Retaining bolt
5 - Central spring,
6 - Special washer,
7 - Set screw,
8 - Self-locking nut,
9 - Sealing ring,
10 - Output cable.

Design and principle of operation

The DC electromagnetic brake type H consists of 3 main subassemblies:
- electromagnet (1),

- armature complete (2)

- cast iron fan (3).

Electromagnet (1) energised: The DC voltage from the motor applied via the rectifying circuit
causes the attraction of the armature (2) releasing the brake and thus the fan (3) is free to rotate.

Electromagnet (1) de-energised: The electromagnet stops to attract the armature (2) and spring
presses the armature with brake linings (2) against the fan and the brake is thus applied.

5-1 EAdoc062209 DC Electromagnetic Brake



5.2

Service

DC Electromagnetic Brake
Service

During normal operation and at the routine inspections verify the air gap and check if all screws are
tight. In case when any symptoms of inefficient braking are observed, then use the self-locking nut
(8) to re-adjust the air gap to the value corresponding to Table 1.

Such readjustment may be repeated until the brake linings are completely worn out. When this will
occur, a complete armature with brake linings (2) must be replaced.

If the air gap of the brake is correctly adjusted and despite of it the brake does not operate properly
(the brake fails to release), it may be caused by:

o the electromagnet (1):

burned coil or defected output cable (10),

¢ rectifying circuit (installed in the electric motor terminal box).

The above mentioned subassemblies should be checked and defected part replaced.

Table 1:
TYPE H-63 | H-71 | H-80 | H-90 | H-100 | H-112 | H-132 | H-160
Nominal 0.2 0.2 0.2 0.2 0.2 0.2 0.2 0.2
Gap ,,a” +0,05 | +0,05 | 0,05 | 0,05 0,1 0,1 +0,1 +0,1
DC Electromagnetic Brake EAdoc062209 5-2



	Section 1 Safety & General Information
	1.1 Motor Operation
	1.2 Electrical Diagrams

	Section 2 Operation
	2.1 Starting The Motor
	2.2 Blade Rotation Change

	Section 3 Maintenance
	3.1 Drive Belt

	SECTION 4 Replacement Parts
	4.1 How To Use The Parts List
	4.2 Sample Assembly
	1
	2
	3
	4

	4.3 Motor Starter Box Assembly
	1
	1
	2.1m
	1

	4.4 Electric Motor Assembly
	1
	1
	2

	1
	3

	1
	4

	1
	5

	1
	6

	1
	7

	1
	8

	1
	9

	4
	10

	26
	11

	8
	12

	4
	13

	4
	14

	6
	15

	6
	16

	3
	17

	4
	18

	2
	19

	1

	4.5 Power Cord Bracket
	1
	2
	3
	4
	5
	6
	7


	Section 5 DC Electromagnetic Brake
	5.1 Design and Principle of Operation
	5.2 Service



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /SyntheticBoldness 1.000000
  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002000d>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002000d>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /GRE <>
    /HRV <>
    /HUN <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e000d>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


